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1 General Information

1.1 Notes

It is the test results from all the tests which are performed in the RF Laboratory of Shenzhen Zoom
Rel Testing Technology Co., Ltd. The RF Lab was certificated by CNAS and the registration number
was L0611.

Test site has been fully described in reports submitted to the Federal Communication Commission
(FCC). The details of these reports have been found to be in compliance with the requirements of
Section 2.948 of the FCC Rules on May 10, 2016.

The Federal Communications Commission has the reports on file and is listed under FCC Registration

No.: 373926. The test site has been approved by the FCC for public use and is listed in the FCC
Public Access Link (PAL) database.

This report is the confidential property of the client. As a mutual protection to our clients, the public
and ourselves, extracts from the test report shall not be reproduced except in full without our written
approval.

Prepared By 2017-03-12 Qi Luxing }‘k‘ ™

RF Test Engineer Date Name Signature

Reviewed By 2017-03-12 Wu Shuzhong \g“-}%&%

Laboratory Manager Date Name Signature
Approved by 2017-03-12 Guan Bin F"
EMC/RF Project Manager Date Name Signature

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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1.2 Testing Laboratory

Shenzhen Zoom Rel Testing Technology Co., Ltd.

Address: 1/F, B2 Wing, ZTE plaza, Keji Road South, Hi-Tech industrial park, Shenzhen,
Guangdong, 518057

Country: China

Phone: +86 755 26770349
FAX: +86 755 26770347

1.3 Details of Manufacture

Manufacture : ZTE Corporation

ADDRESS: ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan
District,Shenzhen,Guangdong,P.R.China

PRODUCT DESCRIPTION: Macro Radio Remote Unit
MANUFACTURERS MODEL/SERIAL NUMBER: ZXSDR R8872A S1900(UMTS)
FCC ID : Q78-R8872AS1900

SAMPLE NUMBER: S20170313032
1.4 Application Details

Date of receipt of order: 2017-01-04
Date of receipt of test item: 2017-01-04
Date of test: 2017-01-04~2017-03-05

1.5 Test ltem

Refer to Chapter 2.

1.6 Applied Standard

APPLIED PRODUCT STANDARD TIA/EIA 603-C:2004

TEST METHODS FCC 47 CFR Partl
FCC 47 CFR Part2
FCC 47 CFR Partl15
FCC 47 CFR Part24

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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2 Summary of Results

FCC RULES DESCRIPTION OF TEST RESULT
§2.1046 , §24.232 | Transmitter output Power Compliant
§2.1091 ,81.1037 | RF Exposure Compliant
§ 2.1047 Modulation Characteristic Compliant
§ 2.1053, §24.238 Spurious Radiated Emissions Compliant
§ 2.1051, §24.238 ?é)runrqli?:;sEmssmns AT Antenna Compliant
§2.1049 Occupied Bandwidth Compliant
§2.1051,824.238 | Band Edge Compliant
§ 2.1055, ,824.235 Frequency stability Compliant

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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3 Egquipment Specification

3.1 Technical specification

Size: 415 mm x 352 mm x 137 mm (H x W x D)
Input voltage: -48VDC

Frequency range: 1930MHz to 1990MHz

Max RF output power: 49dBm

Gain of the antenna: 15dBi,

Appearance of EUT:

fig 1. FIGURE 1 APPEARANCE OF ZXSDR R8872A S1900

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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4  Test Methodology

All tests and measurements indicated in this document were performed in accordance
with the Code of federal Regulations Title 47 Part 2. as well as the following parts:

Part 24 Wireless Communication Services

Applicable Standards: TIA EIA 137-A, TIA EIA 97-D, TIA/EIA 603-C, Land Mobile FM or
PM Communications Equipment Measurement and Performance Standards.

All radiated and conducted measurement was performed at ZTE Corporation Reliability
Testing Center. The radiated testing was performed at an antenna-to-EUT distance of 3
meters.

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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5 Test configuration

The EUT was configured for testing according to TIA/EIA-603C.
The final qualification test was performed with EUT operating at normal mode.

Equipment Modifications
ZTE Corporation has not done any modification on the EUT.

Configuration of Test Setup

Server

EUT

Block Diagram of Test Setup

Do power Server

prabiivi |

EUT

10 em Above Ground Plane

f 1
1 1.5 Meter T

<

fig 2. Test configuration

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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6 TRANSMITTER OUTPUT POWER

6.1 Applicable Standard: FCC §2.1046 §24.232

According to FCC 82.1046 &24.232, the EIRP(equivalent isotropically radiated power)
must not exceed 1640 Watts.

According to RSS-133, SRSP 510 5.1.1the EIRP(equivalent isotropically radiated power)
must not exceed 3280Watts/MHz for base station transmitters operating in the band of
1930 MHz to 1995MHz with the antenna height above average terrain up to 300 meters.
If used in urban area, the limit should be 1640Watts/MHz.

Note: EIRP= Max output Power+ Antenna gain- Cable Loss
6.2 Test Equipment List and Details

Manufacturer | Description Model Serial Number Calibration | Calibration
Date Due Date
MXA Series
Agilent Spectrum N9020A MY51160170 | 2016-6-22 | 2017-6-21
Analyzer
40dB
YLT SJ-SN-200 | 2009010555 N.A N.A
Attenuator
Forstar | ForstarRF 1 931 p 1034 N.A N.A
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

6.3 Test Procedure

Y

Attenuat Spectrum analyzer

\ 4

\ 4

Compute
r

A

EUT

The RF output of the transmitter was connected to the input of the spectrum analyzer
through sufficient attenuation. External attenuation Loss is 40dB, Cable Loss is about 2.5
dB.

6.4 Environmental Conditions

Temperature: 25 °C
Relative 0
Humidity: 53 %
ATM Pressure: 1009 mbar

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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6.5 Test Result: Pass
6.6 Test Mode: Transmitting UMTS
6.7 Test Data

Report No.:RP20170313032__ 03

One carrier
Cer(lkt/lalr_ls)req. Frequency (MHz) Max output Power (dBm)
1932.4 1932.4 49.02
1960 1960 48.90
1987.6 1987.6 48.86

Agilent W-CDMA - Channel Power
| FF (S0 ac | |

ALIGH AUTO 02:42:26 PMFeb 15, 2017

CH Freq: 1932400000 GHz
. Trig:Free Run

Center Freq 1.932400000 GHz

[ )]
HIFGain:Low = #Atten: 24 dB

Avg|Hold:> 2004200
Ext Gain: 4250 dB = Radio Device: BTS

Frequency

Ref 60.00 dBm

VBW 2.4 MHz

Channel Power

49.02 dBm 75 MHz

Power Spectral Density

-17.97 dBm /Hz

Center Freq
1.932400000 GHz

CF Step
5.000000 MHz
Span 7.5 MHz|ly ¥ Man

#Sweep 1ms

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Agilent W-CDMA - Ch | Power
| RFF[S0g e |
Center Freq 1.960000000 GHz

Ref 60.00 dBm

. Trig: Free Run
-
#IFGain:Low #Atten: 24 dB

El 1 SLIGM AUTO
1.960000000 GHz

Avg|Hold:> 2004200

Ext Gain: 42.50 dB

Frequency

Radio Device: BTS

Channel Power

48.90 dBm 75 MHz

MSG STATUS

Center Freq
1.960000000 GHz

CF Step
5.000000 MHz

Span 7.5 MHzli Man

VBW 2.4 MHz

Power Spectral Density

-18.09 dBm /Hz

Agilent W-CDMA - Ch L Power

[
Center Freq 1.987600000 GHz

Ref 60.00 dBm

" Trig:Free Run
C=
#IFGain:Low #Atten: 24 dB

T
1.987600000 GHz
Avg|Hold:> 2004200
Ext Gain: 42.50 dB

Frequency

Radio Device: BTS

b

Center 1.988 GHz
Res BW 240 kHz

Channel Power

48.86 dBm 75 MHz

MSG STATUS

Center Freq
1.987600000 GHz

CF Step
5.000000 MHz

Span 7.5 MHzlF Man

VBW 2.4 MHz

Power Spectral Density

-18.13 dBm /Hz

Shenzhen Zoom Rel Testing Technology Co., Ltd.

Report No.:RP20170313032__ 03
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Two carriers

Cer(lkt/lalr_ls)req. Frequency (MHz) Max output Power (dBm)
1934.9 1932.4/1937.4 48.89
1959.9 1957.4/1962.4 49.00
1985.1 1982.6/1987.6 48.84

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Agilent W-CDMA - Channel Power,
| fF[So9 ac | | [ ¢ 1y I O [05:15:13PMPeb 15, 2017 F—
Center Freq 1.934900000 GHz ] 1.934800000 GHz q Y
] Trig: Free Run Avg|Held:>200/200
RIFGain:Low #Atten: 24 dB Ext Gain: 4250 dB  Radio Device: BTS

Ref 60.00 dBm

Center Freq
1.934900000 GHz

VBW 2.4 MHz
Channel Power Power Spectral Density

48.89 dBm /10 MHz -21.11 dBm /Hz

MSG ﬁ E STATUS

Agilent W-CDMA - Channel Power,
(2 T TR N al [ A O¢:46:48 PMFeb 15, 2017 Frequenc
Center Freq 1.959900000 GHz : 1.955900000 GHz quency
] Trig: Free Run Avg|Hold:>200/200
RIFGain:Low #Atten: 24 dB Ext Gain: 4250 dB  Radio Device: BTS

Ref 60.00 dBm

Center Freq
1.959900000 GHz

| I N—

Center 1.96 GHz
Res BW 240 kHz VBW 2.4 MHz

Channel Power Power Spectral Density

49.00 dBm /10 MHz -21.00 dBm /Hz

MSG ﬁ E STATUS

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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.lg-i-lenl W-CDMA - Channel Power,

W | rF |Som o oac | ] SEMSEEXT| ALTGN AT 01404 PMFeb 15, 2017
Frequency

Center Freq 1.985100000 GHz CH Freq: 1.985100000 GH2
. Trig:Free Run Avg|Held:>200/200

[ 1
EIFGain:Low ™ #atten: 24 dB Ext Gain: 4250 dB  Radio Device: BTS

Ref 60.00 dBm

Center Freq
1.985100000 GHz

VBW 2.4 MHz

Channel Power Power Spectral Density

48.84 dBm /10 MHz -21.16 dBm /Hz

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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7 REEXPOSURE

7.1 Applicable standard: FCC §2.1091 and §1.1310
7.2 Limit

According to 81.1307(b)(1), systems operating under the provisions of this section shall be
operated in a manner that ensures that the public is not exposed to radio frequency energy level in
excess of the Commission’s guidelines.

According to 81.1310 and 82.1091 RF exposure is calculated. Limits for Maximum Permissible
Exposure (MPE)

(B) Limits for General Population/Uncentrolled Exposure
Frequency Electric Field Magnetic Field ~ Power Density  Averagmg Time
Range Strength (E) Strength (H) (S) [EF. H" or S
(MHz) (V/m) (A/m) (mW/em') (munutes)
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/1f (180/1)* 30
30-300 27.5 0.073 0.2 30
300-1500 -- -- 1500 30
1500-100,000 - - 1.0 30

7.3 Test Data

Predication of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01

S = EIRP/ 4nR?

Where: S = power density

EIRP = equivalent isotropically radiated power=ERP+2.15dB

R = distance to the center of radiation of the antenna=[(ERP+2.15 dB)/ 4nS]*?

Maximum EIRP, In general, the equivalent isotropically radiated power (EIRP) of base transmitters
and cellular repeaters must not exceed 1640 Watts.

Frequency is between 1500MHz and 100,000MHz, and the Maximum S=1.0mW/cm?, so R=3.61m.
This equipment should be installed and operated with minimum distance 3.61m between the
radiator& your body.

7.4 Test Result: pass

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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8 MODULATION CHARACTERISTIC

8.1 Applicable Standard: FCC §2.1047
8.2 Test Equipment List and Details

Manufacturer | Description Model Serial Number Calibration | Calibration
Date Due Date
MXA Series
Agilent Spectrum N9020A MY51160170 | 2016-6-22 | 2017-6-21
Analyzer
40dB
YLT SJ-SN-200 | 2009010555 N.A N.A
Attenuator
Forstar | TOS@TRF 1 631 p 1034 N.A N.A
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

8.3 Test Procedure
UMTS digital mode is used by EUT.

8.4 Test Data Environmental Conditions

Temperature: 25 °C
Relative 0
Humidity: 53 %
ATM Pressure: 1009 mbar

8.5 Test Result: Pass
8.6 Test Mode: Transmitting UMTS
8.7 Test Data

One carrier
Frequency (MHz) EVM(%rms)
1932.4 7.8
1960 9.0
1987.6 9.17

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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7 T T
Center Freq 1.932400000 GHz
PASS

Rho: 0.99395

#IFGain:Low
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SENSEEXT
CH Freq: 1932400000 GHz
1 Trig:Free Run Avg|Held: 5/10
#Atten: 24 dB Ext Gain: 42.50 dB

ALIGNAUTO 02:43:41 PMFeb 15, 2017

Freq/ Channel

Radio Device: BTS

EVM: 7.809%rms

130.13 % Pk

Pk CDE:
4322 dB
at C8(26)

MSG

Active Channels: 68 Slot# 2

I/ Measured Polar Vector

Center Freq
1.932400000 GHz

CF Step
5.000000 MHz

Agilent W-CDMA - Mod Accuracy.

(

I =TS

Center Freq 1.960000000 GHz
PASS #IFGain:Low

Rho: 0.99197 o i

% STATUS

SENSE:EXT ALIGHN AUTD 03:31:35 PMFeh 15, 2017

— ) Trig:Free Run

CH Freq: 1.960000000 GHz

Avg|Hold: 2/10
Ext Gain: 42.50 dB

Freq/ Channel
#Atten: 24 dB Radio Device: BTS

EVM: 9.00% rms

139.09 % Pk

Pk CDE:
40.09 dB
at C8(23)

Active Channels: 68 Slot# 10

I/ Measured Polar Vector

Center Freq
1.960000000 GHz

CF Step
5.000000 MHz

Shenzhen Zoom Rel Testing Technology Co., Ltd.

V1.0
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Agﬁent W-CDMA - Mod Accuracy

S0 AC || ALIGNAUTD  |03:42:53 PMFeb 15, 2017

Center Freq 1.987600000 GHz CH Freq: 1.987600000 GHz Freq ! Channel
. Trig:Free Run Avg|Hold: 8/10

#IFGain:Low ™ idAtten: 24 dB Ext Gain: 42.50 dB  Radio Device: BTS

/0 Measured Polar Graph

Rho: 0.99166
EVM: 9.17 % rms I/ Measured Polar Vector

115.02 % PK Center Freq
1.987600000 GHz
Pk CDE:

-39.93 dB
c3(17)

CF Step
5.000000 MHz

Active Channels: 68 Slot# 13

Two carriers

Center Frequency Frequency (MHz) EVM(%rms)
(MH2z)
1934.9 182?3 13]58
1959.9 1962.4 529
1985.1 oot s

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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d
Center Freq 1.932400000 GHz
PASS

Rho: 0.98955

#IFGain:Low

Page 20 of 62

SEMSEEXT

Report No.:RP20170313032__ 03

ALIGNAUTO

CH Freq: 1.932400000 GHz
1 Trig:Free Run
#Atten: 24 dB

Avg|Held: 1/10
Ext Gain: 42.50 dB

05:15:14 PMFeb 15, 2017
Freq/ Channel

Radio Device: BTS

EVM: 10.28 % rms

116.08 % Pk

Pk CDE:

-39.47 dB
at C8(1)
DE

MSG

I/ Measured Polar Vector

Active Channels: 68 Slot# 10

Center Freq
1.932400000 GHz

CF Step
5.000000 MHz

Agilent W-CDMA - Mod Accuracy.

(

I =TS

Center Freq 1.937400000 GHz
PASS #IFGain:Low

Rho: 0.99214 o i

— ) Trig:Free Run

SENSE:EXT

% STATUS

ALIGHN AUTD

CH Freq: 1.937400000 GHz

#Atten: 24 dB

Avg|Hold: 8/10
Ext Gain: 42.50 dB

05:18:33 PM Feh 15, 2017
’ Freq/ Channel

Radio Device: BTS

EVM: 28.90 % rms

90.03 % Pk

Pk CDE:
-40.34 dB

at C8(17)
DE

I/ Measured Polar Vector

Active Channels: 68 Slot# 13

Center Freq
1.937400000 GHz

CF Step
5.000000 MHz

Shenzhen Zoom Rel Testing Technology Co., Ltd.

V1.0
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Agilent W-CDMA - Mod Accuracy.

| RF__[50a  AC

/. ] SENSE:EAT ALIGN AUTOD!
Center Freq 1.957400000 GHz CH Freq: 1.957400000 GHz
PASS ] Trig: Free Run

#IFGain:Low HAtten: 24 dB
Rho: 0.98911 i i

EVM: 1049°% rms

04:47:34 PM Feb 15, 2017

Freq/ Channel
Avg|Hold: 3/10

Ext Gain: 42.50 dB  Radio Device: BTS

I/ Measured Polar Vector
110.96 % PK Center Freq
1.957400000 GHz
Pk CDE:
-37.34 dB

at C8(1)
DE

CF Step
5.000000 MHz

MSG

Active Channels: 68 Slot# 10

% STATUS
Agilent W-CDMA - Mod Accuracy.

(

T I T SENSE:EXT ALIGH AUTC)
Center Freq 1.962400000 GHz CH Freq: 1.962400000 GHz

= Trig: Free Run
PASS #IFGain:Low #Atten: 24 dB

Rho: 0.99144 i
EVM: 9.29 % rms

D4:47:55 P Feb 15, 2017
= Freq/ Channel
Avg|Hold: 6/10

Ext Gain: 42.50 dB  Radio Device: BTS

I/ Measured Polar Vector
110.43 % Pk

Center Freq
1.962400000 GHz
Pk CDE:
-40.27 dB
at C3(2)

CF Step
5.000000 MHz

Active Channels: 68 Slot#9

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0



Agilent W-CDMA - Mod Accuracy.

d
Center Freq 1.982600000 GHz
PASS

Rho: 0.99048

#IFGain:Low
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SEMSEEXT

Report No.:RP20170313032__ 03

ALIGNAUTO

CH Freq: 1.982600000 GHz

1 Trig:Free Run
#Atten: 24 dB

04:13:14 PMFeb 15, 2017

Freq/ Channel
Avg|Hold: 4/10

Ext Gain: 42.50 dB  Radio Device: BTS

EVM: 9.80 % rms

150.34 % Pk

Pk CDE:
-40.32dB

at C8(59)
DE

MSG

I/ Measured Polar Vector

Active Channels: 68 Slot#7

Center Freq
1.982600000 GHz

CF Step
5.000000 MHz

Agilent W-CDMA - Mod Accuracy.

(

I =TS

Center Freq 1.987600000 GHz
PASS #IFGain:Low

Rho: 0.99087 o i

— ) Trig:Free Run

SENSE:EXT

% STATUS

ALIGHN AUTD

CH Freq: 1.987600000 GHz

#Atten: 24 dB

Avg|Hold: 3/10
Ext Gain: 42.50 dB

04:12:51 PM Feh 15, 2017
’ Freq/ Channel

Radio Device: BTS

EVM: 9.60 % rms

106.45 % Pk

Pk CDE:
-39.40 dB
at C8(49)

I/ Measured Polar Vector

Active Channels: 68

Center Freq
1.987600000 GHz

CF Step
5.000000 MHz

Shenzhen Zoom Rel Testing Technology Co., Ltd.

V1.0
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9 SPURIOUS RADIATED EMISSIONS

Report No.:RP20170313032__ 03

9.1 Applicable Standard: FCC CFR 47, §2.1053
9.2 Test Equipment List and Details
: Cal.
- Serial Last Cal.
Manufacturer [9.2.1.1.1 Equipmen | Model Interval
t Number
Albatross Anechoic Chamber 3m Site A00017354 2016-11-18 | 1 year
R&S EMI Test Receiver ESI26 100058 2016-8-1 1 year
L SWB-
R&S Log periodic Antenna VUBA9163 9163-282 2016-12-7 1 year
Double-Ridged
R&S Waveguide Horn HF906 TX 100032 2016-6-29 1 year
Antenna

*statement of traceability: ZTE Corporation Testing lab attest that all calibration have
been performed per the NVLAP requirements, traceable to NIST.

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC. The
factors contributing to uncertainties are spectrum analyzer, cable loss, antenna factor
calibration, antenna directivity, antenna factor variation with height, antenna phase center
variation, antenna factor frequency interpolation, measurement distance variation, site
imperfections, mismatch (average), and system repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best

estimate of the uncertainty of a radiated emissions measurement at the EMC lab of ZTE
Corp. is 3.6dB.

EUT Setup

EUT&E = im
Suppert Units
Turn Table
Ground Plane

TFStRI!I‘I‘]‘VP"I:".
'-,‘\ o oaa
cogw I
The radiated emission tests were performed in the 3-meter Chamber, using the setup
accordance with the FCC part 2.1053.The specification used was the FCC 2.1053 limits.

9.3 Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-
radiating load, which was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During
the tests, the antenna height and polarization as well as EUT azimuth were varied in

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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order to identify the maximum level of emissions from the EUT .The test was performed
by placing the EUT on 3-orthogonal axis.

The frequency range up to teeth harmonic of the fundamental frequency was
investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was
connected to the substitution antenna by a non-radiating cable. The absolute levels of
the spurious emissions were measured by the substitution.

Spurious emissions in dB =10 1g (TX pwr in Watts/0.001)-the absolute level

Spurious attenuation limit in dB =43+10 Lg P (power out in Watts)

The resolution bandwidth of the spectrum analyzer was set at 100KHz for 30MHz to
1GHz scanning, set at 1MHz or 3MHz for 1GHz to 20GHz scanning.

9.4 Test Results Summary: PASS

9.5 Environmental Conditions

Temperature: 26°C
Relative 0
Humidity: 60 %
ATM Pressure: | 1009 mbar

9.6 Testdata
30M-3GHz (Horizontal)

Level [dBm ]
10
o
- 20
- a0
21
- 6 0
XX
_80 -
- 100
30M 50 M 1 00M 200 M 4200 M 7O0O0M 1G 2 G 3 G
Frequency [ Hz]
< M ES 72AS8500-3H4_r ed PK
M ES 7T2AS8500- 3H4_pr e
LI M FCcC RSE Fed Strengt h Q P Lim t
Frequency Level | Azimuth | Height Polarisati T d Limit [ Margin
olarisation | Trans
(MHz) ( dBm ) | (deg) (cm) (dB) (dBm) (dB)
31.552 -74.14 23.6 200 | HOR -125.3 -13 61.1
88.2 -75.07 133.4 200 | HOR -130.1 -13 62.1
94.408 -73.29 155.8 200 | HOR -129.1 -13 60.3
1000 -58.76 148.9 100 | HOR -109.1 -13 45.8
2984 -47.54 105 100 | HOR -98.8 -13 34.5

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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30M-3GHz (Vertical)

Level [ dBm ]
o
>
- 20
- 40
- 60 =
X X
- 80 28 -
- 100
30 M S50 M T OO0OM 200 M 400M 70O0M 1G 2 G 3 G
Frequency [ H=z]
> M ES 72AS8500-3V4a4a_r ed PK
M ES 7T2AS8500- 3Vv4__pr e
LI M FCcC RSE Fed Strengt h Q P Lim t
Frequency Level | Azimuth | Height Polarisati T d Limit | Margin
olarisation | Trans
(MHz) ( dBm ) | (deg) (cm) (dB) (dBm) (dB)
93.632 -77.33 6.7 100 | VER -126.4 -13 64.3
220.12 -70.19 6.7 100 | VER -126.4 -13 57.2
249.608 -72.5 326.8 100 | VER -124.2 -13 59.5
1000 -58.37 20.3 100 | VER -108.9 -13 45.4
2992 -45.65 81 200 | VER -97 -13 32.7

3-12.75GHz (Horizontal)

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Level [ dBm ]
- 10
- 20
- 30
- 40 p S
x
P e
- 50 = — o
- 604
3G a4 G 5G 7 G 8 G o G 10G 12. 75
Frequency [ Hz]
< M ES si1900Ul2G H_r ed PK
M ES S1900U1l2G H__pr e
LI M FCcC RSE Fed Strengt h Q P Lim t
Frequency Level | Azimuth | Height Polarisati T d Limit [ Margin
olarisation | Trans
(MHz) ( dBm ) | (deg) (cm) (dB) (dBm) | (dB)
3649.6 -50.81 13.6 100 | HOR -89.2 -13 37.8
4779.2 -47.44 329.4 200 | HOR -84.5 -13 34.4
5422 .4 -43.53 63.4 200 | HOR -80.3 -13 30.5
6264 -43.1 118.7 100 | HOR -77.2 -13 30.1
8748 -40.4 53 100 | HOR -72.4 -13 27.4
10500.6 -41.45 359.7 100 | HOR -73 -13 28.5
3-12.75GHz (Verticall)
Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Level [ dBm ]
- 10
- 20
- 30
- a0
% x
> x
- 50 - ——dmae
e
- 60
- 70
3G a4 G 5G 6 G 7 G 8 G o G 10G 12. 75
Frequency [ Hz]
< M ES S1900G 112G V_r ed PK
M ES S1900G 112G V_pr e
LI M FCcC RSE Fed Strengt h Q P Lim t
Frequency Level | Azimuth | Height Polarisati T d Limit [ Margin
olarisation | Trans
(MHz) ( dBm ) | (deg) (cm) (dB) (dBm) | (dB)
3659.2 -51.27 99.7 100 | VER -89.5 -13 38.3
4008 -50.15 9.2 200 | VER -87.3 -13 37.1
5988.8 -46.17 155.7 200 | VER -81.4 -13 33.2
7156.4 -45.85 237.4 100 | VER -80.7 -13 32.9
8683.6 -43.62 210.1 100 | VER -76.6 -13 30.6
11977.2 =44 .47 195.9 100 | VER -76.3 -13 31.5
Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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10 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

10.1 Applicable Standard: FCC82.1051, §24.238

The spectrum was to be investigated to the tenth harmonics of the highest fundamental
frequency as specified.

10.2 Test Equipment List and Details

Manufacturer | Description Model Serial Number Calibration | Calibration
Date Due Date
MXA Series
Agilent Spectrum N9020A MY51160170 | 2016-6-22 | 2017-6-21
Analyzer
40dB
YLT SJ-SN-200 | 2009010555 N.A N.A
Attenuator
Forstar | TOS@TRF 1 631 p 1034 N.A N.A
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

10.3 Test Procedure
EUT Setup:

i
£
53

|

BaC Att Lozs
»|  7XSDR Rasar 4045 o EA445A

OAM

<
REMARKS: Attenuator loss (dB)=40dB, Cable Loss (dB)=2.5dB.

The RF output of the transceiver was connected to a spectrum analyzer through
appropriate attenuation. The resolution bandwidth of the spectrum analyzer was set at
1MHz for 30MHz to 1GHz scaning, set at 1MHz for 1GHz to 20GHz scaning. Sufficient
scans were taken to show any out of band emissions up to 10th harmonic.

10.4 Test Data Environmental Conditions

Temperature: 25 °C
Relative 0
Humidity: 53 %
ATM Pressure: 1009 mbar

10.5 Test Result: Pass
10.6 Test Mode: Transmitting UMTS
10.7 Test Data

One carrier (working in bottom frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Agilent Spectrum Analyzer - Swept SA

soompc |

ALIGH AUTO
Avg Type: Log-Pwr
Avg|Hold: 74/100
Ext Gain: 42.50 dB

03:05:11 Pr
TRACE

TYPE :

DET i

Mkr1 9.282 kHz
10 dBidiv Ref 2.50 dBm -45.431 dBm

SEMSEIEXT

x|

Marker 1 9.282000 kHz .
PNO: Wide () 171g: Free Run
IFGain:Low #Atten: 6 dB

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz Sweep 538 ms (1001 pts)

P sTatus ! DC Coupled

VBW 1.0 kHz

Agilent Spectrum Analyzer - Swept SA
| RE [soe/hoc |
Marker 1 455.350000 kHz
PNO: Wide 50
IFGain:Low

ALIGN 2UTO
Avg Type: Log-Pwr
Avg|Hold: 35/100 "
Ext Gain: 42.50 dB i

Mkr1 455.35 kHz
10 dBidiv Ref 2.50 dBm -41.093 dBm

SENSE:EXT 03:05:46 PMFeh 15, 2017

Trig: Free Run
#Atten: 6 dB

Stop 10.000 MHz
Sweep 376 ms (1001 pts)

sTatus ! DC Coupled

Start 150 kHz

#Res BW 10 kHz VBW 10 kHz

MSG

Report No.:RP20170313032__ 03

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 03:07:15 PM

T
Marker 1 27.960000000 MHz Avg Type: Log-Pur Peak Search

PNO: Fast (, T1rig:FreeRun Avg|Hold: 98/100 "
IFGain:L ow #Atten: 6 dB Ext Gain: 42.50 dB |

Mkr1 27.96 MHz NextPeak
10dBidiy__Ref 2.50 dBm s Gl aBn

g

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More

Start 10.00 MHz Stap 30.00 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 763 ms (1001pts)[" |

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

sow  ac [ SEMSE:EXT ALIGN 2UTO 03:08:44 PMFeb 15, 2017

i

Marker 1 337.490000000 MHz ) Avg Type: Log-Pur
PNO: Fast ) Trig: Free Run Avg|Hold: 22/100 .
IFGain:Low #Atten: 8 dB Ext Gain: 42.50 dB w |

Mkr1 337.49 MHz |
[gghidy Rer 230 dBm -45.346 dBm

g

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

T
T8
T

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 370 ms (1001 pts)| =

MSG

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

@ [ rF S0 oac [ ] SEMSE:EXT ALIGN AUTO 03:02:46 P Peak S h
Marker 1 1.918160000000 GHz . Avg Type: Log-Pur aK Searc
PNO: Fast (, T1rig:FreeRun Avg|Hold:> 1001100 "
IFGain:Low Atten: 6 dB Ext Gain: 42.50 dB !
Mkr1 1.918 16 GHz NextPeak
lggBldiv Ref 2.50 dBm -40.457 dBm I
I
Next Pk Left
I
Marker Delta
I
Mkr—CF
I
Mkr—RefLvl
I
More
Start 1.0000 GHz Stop 1.9200 GHz 10f2
#Res BW 1.0 MHz VBW 1.0 MHz Sweep 3.53 ms (1001 pts) _
E STATUS
i Agilent Spectrum Analyzer - Swept SA ‘E”E"@

i L RF [s00 ac | | SENSE:INT] ALTGN AUTO [ 10:52:41 AM Mar03, 2017 pET T

Marker 1 18.447270000000 GHz ) LR EELLE "

PNO: Fast (4 ) 1rig: FreeRun Avg|Hold:>100/100 A
d -

IFGain:Low #Atten: 20 dB Ext Gain: -42.50 dB

Mkr1 18.447 GHz Next Peak
-21.993 dBm |

| -

e [

T —

B, ==

I |
Mkr—RefLvl

|

10f2

Start 1.945 GHz Stop 20.000 GHz

#Res BW 1.0 MHz VEW 3.0 MHz* Sweep 45.20 ms (1001 pts) —
E STATUS

One carrier (working in middle frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

soeMmoc | SEMSE:EXT ALIGN AUTO 03:23:32 PM

x|
Marker 1 9.282000 kHz , Avg Type: Log-Pur Peak Search
PNO: Wide () 1rig:Free Run Avg|Hold:> 100100

IFGain:Low Atten: 6 dB Ext Gain: 42.50 dB

Mkr1 9.282 kHz NextPeak
10dBidiy__Ref 28.50 dBm n rea B

g

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

I -
Start 9.00 kHz Stop 150.00 kHz 10f2
#Res BW 1.0 kHz VBW 1.0 kHz Sweep 538 ms (1001 pts)["

P sTatus ! DC Coupled

Agilent Spectrum Analyzer - Swept SA

soeMmoc || SEMSE:EXT ALIGN 2UTO 03:24:33 PMFeb 15, 2017

i

Marker 1 238.650000 kHz ) Avg Type: Log-Pur
PNO: Wide ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 5 dB Ext Gain: 42.50 dB

Mkr1 238.65 kHz NextPeak
10dBidiy__Ref 15.50 dBm i

g

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

------ More

Start 150 kHz Stop 10.000 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 376 ms (1001 pts)["

MSG

sTatus ! DC Coupled

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 03:25:16 P

T
Marker 1 14.860000000 MHz Avg Type: Log-Pur Peak Search

PNO: Fast (, T1rig:FreeRun Avg|Hold: 33/100
IFGain:L ow Atten: 5 dB Ext Gain: 42.50 dB

Mkr1 14.86 MHz NextPeak
10 dBidiv Ref 15.50 dBm -62.791 dBm

g

Next Pk Left

LRSS P T LoV i L T TPl ke brimed Mkr—RefLvl

Start 10.00 MHz Stap 30.00 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 763 ms (1001pts)[" |

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

sow  ac [ SEMSE:EXT ALIGN 2UTO 03:26:00 PMFeb 15, 2017

i
Marker 1 378.230000000 MHz ) Avg Type: Log-Pur
PNO: Fast (o 1rig:FreeRun Avg|Hold: 59/100
- ——
IFGain:Low #Atten: 8 dB Ext Gain: 42.50 dB

Mkr1 378.23 MHz NextPeak
10dBidiy__Ref 15.50 dBm A Eas A

g

Next Pk Left

Peak Search

Marker Delta

R “MMMMM ket
1,V Ea T o L | s MMHWWMW

Start 30.0 MHz Stop 1.0000 GHz 10f2
#Res BW 100 kHz VBW 100 kHz Sweep 370 ms (1001 pts)[" |

Mkr—RefLvl

MSG

STATUS

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 03:28:01 PM

/I
Marker 1 1.947500000000 GHz Avg Type: Log-Pwr TRACE Peak Search
PNO: Fast (4 T1rig:FreeRun Avg|Hold:> 100100 THfFE v
E Cy > !
IFGain:Low #Atten: 12 dB Ext Gain: 42.50 dB el

Mkr1 1.947 5 GHz NextPeak
108y Ref 15.50 dBm 57 687 GBI

Log

Marker Delta

I—
Mkr—CF
I—
Mkr—RefLvl
I
More
Start 1.0000 GHz Stop 1.9475 GHz 10f2
#Res BW 1.0 MHz VBW 1.0 MHz Sweep 3.67 ms (1001 pts) _
= - ]
i Agilent Spectrum Analyzer - Swept 5A |E”El@
i RF 500 AC | SENSE:INT] ALIGN AUTO | 10:56:48 / 17
Marker 1 1.972500000000 GHz . #Avg Type: RMS % m
PNO: Fast (L, 1rg:FreeRun Avg|Hold: 68/100 A
IFGain:Low #Atten: 18 dB Ext Gain: -42.50 dB .
Mkr1 1.973 GHz Hex Bens
1L%gB.fdiv Ref 7.00 dBm -22.656 dBm ———

N ...
-
S =

PN |
Marker Delta

MKkr—CF
|
MKr—RefLvl

||
More

10f2
Start 1.973 GHz Stop 20.000 GHz .

#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 45.13 ms (1001 pts) —
E STATUS

One carrier (working in top frequency)

ENEEERSHER
ENENERINEN
ENEEENENER
IIIIIIHIII
N
N
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Agilent Spectrum Analyzer - Swept SA

soompc |

SEMNSEEXT ALIGH AUTO 03:45:06 Pr
Avg Type: Log-Pwr
Avg|Hold: 49/100

Ext Gain: 42.50 dB |

Mkr1 9.141 kHz
10 dBidiv Ref 2.50 dBm -45.041 dBm

x|

Marker 1 9.141000 kHz .
PNO: Wide () 1rig:Free Run
IFGain:Low Atten: 6 dB

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz Sweep 538 ms (1001 pts)

P sTatus ! DC Coupled

VBW 1.0 kHz

Agilent Spectrum Analyzer - Swept SA
| RE [soe/oc |
Marker 1 238.650000 kHz
PNO: Wide 50
IFGain:Low

ALIGMN AUTO 03:46:43 PMFeh 15, 2017

Avg Type: Log-Pwr
Avg|Hold: 971100 "
Ext Gain: 42.50 dB T i

Mkr1 238.65 kHz
10 dBidiv Ref 2.50 dBm -42.142 dBm

SENSE:EXT

Trig: Free Run
Atten: 5 dB

Start 150 kHz
#Res BW 10 kHz

Stop 10.000 MHz
Sweep 376 ms (1001 pts)

sTatus ! DC Coupled

VBW 10 kHz

MSG

Report No.:RP20170313032__ 03

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 03:47:38 PM

T
Marker 1 28.980000000 MHz Avg Type: Log-Pur Peak Search

PNO: Fast (, T1rig:FreeRun Avg|Hold: 48/100
IFGain:L ow Atten: 5 dB Ext Gain: 42.50 dB

Mkr1 28.98 MHz Next Peak
108/l Ref 2.50 dBm 63 507 ABm

Leg

Next Pk Left

Marker Delta

Mkr—CF

Start 10.00 MHz Stap 30.00 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 763 ms (1001pts)[" |

MSG STATUS

Mkr—RefLvl

Agilent Spectrum Analyzer - Swept SA

sow  ac [ SEMSE:EXT ALIGN 2UTO 03:48:21 PMFeb 15, 2017

i
Marker 1 419.940000000 MHz ) Avg Type: Log-Pur
PNO: Fast (o 1rig:FreeRun Avg|Hold: 36/100
- ——
IFGain:Low #Atten: 8 dB Ext Gain: 42.50 dB

il
Mkr1 419,94 MHz NextPeak
1L0 diidiv.  Ref 2.50 dBm 48.574 dBm

g

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 370 ms (1001 pts)| =

MSG

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

B SEMSE:EXT ALIGH AUTO 03:4%:03 PMFeb 15, 2017
Peak Search

7
Marker 1 1.975000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hoeld:»100/100

IFGain:Low #Atten: 8 dB Ext Gain: 42.50 dB

Mkr1 1.975 000 GHz NextPeak
1L%gB.fdiv Ref 2.50 dBm 28 564 dBm

Next Pk Right

Next Pk Left

.i

Marker Delta

Mkr—CF

Mkr—RefLvl

Start 1.0000 GHz Stop 1.9750 GHz
#Res BW 1.0 MHz VBW 1.0 MHz Sweep 3.73 ms (1001 pts) _

MSG

i Agilent Spectrum Analyzer - Swept 5A
i RF |s00  ac | SENSE:INT| ALIGN AUTO 11:00:11 AM

[ L o AC |
Marker 1 2.000000000000 GHz i #Avg Type: RMS
PNO: Fast (p) Trig: Free Run Avg|Hold: 77/100

IFGain:Low #Atten: 18 dB Ext Gain: -42.50 dB g A NN

Mkr1 2.000 GH NextPeak
10 g8iaiv__Ref 7.00 dBm 55 675 dBm |

Peak Search

Next Pk Right

Next Pk Left
||
Marker Delta
it s |
Mkr—CF
B |
MKkr—RefLvl

Start 2.000 GHz Stop 20.000 GHz

#Res BW 1.0 MHz R Sweep 45.00 ms (1001 pts)
E STATUS

Two carrier (working in bottom frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

i | rF [soedoc [ | SEMSEIEXT ALIGH AUTO 05:16:00 PMFeb 15, 2017

Marker 1 10.128000 kHz o Avg Type: Log-Pwr 1
PNO: Wide () Trig: Free Run Avg|Held: 32/100
IFGain:Low #Atten: 6 dB Ext Gain: 42.50 dB 2

Mkr1 10.128 kHz NextPeak

10 ddelv Ref 10.93 dBm -46.168 dBm

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

More

Start 9.00 kHz Stop 150.00 kHz i ifz
#Res BW 1.0 kHz VBW 1.0 kHz Sweep 538ms (1001 pts)[

MSG status { DC Coupled

Agilent Spectrum Analyzer, - Swept SA
g | RF_ [soedoc | SENSEEXT ALIGNAUTO [05:15:20 PMFeb Peak Search
Marker 1 4.996200000 MHz ;

Avg Type: Log-Pwr TRACE

PNO: Wide Ly Trig: Free Run Avg|Hold: 391100 TVPE

IFGain:Low HAtten: 12 4B Ext Gain: 42.50 dB Y
Mkr1 4.996 20 MHz skl

1LOgB.fd|v Ref 10.93 dBm -40.582 dBm

Next Pk Right
I
Next Pk Left
[
Marker Delta
i - —
B e N "
Mkr—RefLvl
.
Start 150 kHz Stop 10.000 MHz il i

#Res BW 10 kHz VBW 10 kHz Sweep 376 ms (1001 pts) _

MSG status | DC Coupled

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 05:14:39 P

T

Marker 1 12.440000000 MHz Avg Type: Log-Pur Peak Search

PNO: Fast (4 T1rig:FreeRun Avgl|Hold: 241100
Fast Ly

IFGain:Low #Atten: 6 dB Ext Gain: 42.50 dB |

Mkr1 12.44 MHz NextPeak
10dBidiy__Ref 10.93 dBm 59501 dBr

g

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More

Start 10.00 MHz Stap 30.00 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 763 ms (1001pts)[" |

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

sow  ac [ SEMSE:EXT ALIGN 2UTO 05:13:36 PMFeb 15, 2017

i

Marker 1 341.370000000 MHz ) Avg Type: Log-Pur
PNO: Fast ) Trig: Free Run Avg|Hold: 331100 .
IFGain:Low #Atten: 6 dB Ext Gain: 42.50 dB w |

Mkr1 341.37 MHz NextPeak
10dBidiy__Ref 10.93 dBm 44141 dBe

g

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 370 ms (1001 pts)| =

MSG

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 05:12:37 PM

/I
Marker 1 1.893320000000 GHz , Avg Type: Log-Pwr
PNO: Fast (, T1rig:FreeRun Avg|Hold:> 1001100

IFGain:Low #Atten: 18 dB Ext Gain: 42.50 dB

Mkr1 1.893 32 GHz NextPeak
10 g/ Ref 10.93 dBm 135 369 GBI

Peak Search

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More

Start 1.0000 GHz Stop 1.9200 GHz 10f2
#Res BW 1.0 MHz VBW 1.0 MHz Sweep 3.53ms (1001 pts)[ T

MSG STATUS

i Agilent Spectrum Analyzer - Swept SA == |@

[ L RF |soo  ac | SENSE:INT] ALIGN AUTO 10:47:07 AM Mar03, 2017 Eieh S
Marker 1 18.465750000000 GHz ) #Avg Type: RMS TRAC
PNO: Fast () Trig: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 18 dB Ext Gain: -42.50 dB T SRR

Next Peak
10 dBidiv  Ref 7.00 dBm . —
Lo

Next Pk Right
| e |
Next Pk Left
| s |

Marker Delta

Mkr—RefLvl

EENEEEAEEE
ENNEEEEEEE

Start 1.950 GHz Stop 20.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 45.13 ms (1001 pts)

IMSG ISTATUS

Two carriers (working in middle frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

soeMmoc | SEMSE:EXT ALIGN AUTO 04:50:44 P

x|

Marker 1 9.282000 kHz Avg Type: Log-Pur TRacE Peak Search

PNO: Wide () Trig: Free Run Avg|Hoeld: 59/100 TvRE
: Cy

IFGain:Low Atten: 5 dB Ext Gain: 42.50 dB DET il

Mkr1 9.282 kHz Next Peak
1LO dBidiv. Ref 0.93 dBm 45,490 dBm

g

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More

Start 9.00 kHz Stop 150.00 kHz 10f2
#Res BW 1.0 kHz VBW 1.0 kHz Sweep 538 ms (1001 pts)["

P sTatus ! DC Coupled

Agilent Spectrum Analyzer - Swept SA

soeMmoc || SEMSE:EXT ALIGN 2UTO 04:53:31 PMFeb 15, 2017

i

Marker 1 4.996200000 MHz ) Avg Type: Log-Pur
PNO: Wide ) Trig: Free Run Avg|Hold:>100/100 v
IFGain:L ow #Atten: 14 dB Ext Gain: 42.50 dB |

Mkr1 4.996 20 MHz NextPeak
1LO dBidiv. Ref 0.93 dBm “41.982 dBm

g

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

More

Start 150 kHz Stop 10.000 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 376 ms (1001 pts)["

MSG

sTatus ! DC Coupled

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 04:54:10 P

T

Marker 1 12.060000000 MHz Avg Type: Log-Pur TRACE Peak Search

PNO: Fast (4 T1rig:FreeRun Avg|Hold: 26/100 TvRE
Fast Ly

IFGain:Low Atten: 5 dB Ext Gain: 42.50 dB DET il

Mkr1 12.06 MHz Next Peak
1LO dBidiv. Ref 0.93 dBm -62.709 dBm

g

Next Pk Left

Marker Delta

Mkr—CF

Start 10.00 MHz Stap 30.00 MHz 10f2
#Res BW 10 kHz VBW 10 kHz Sweep 763 ms (1001pts)[" |

MSG STATUS

Mkr—RefLvl

Agilent Spectrum Analyzer - Swept SA

sow  ac [ SEMSE:EXT ALIGN 2UTO 04:56:30 PMFeb 15, 2017

i
Marker 1 379.200000000 MHz ) Avg Type: Log-Pur
B . Trig:Free Run Avg|Hold:>100/100 .
PNO: Fast Cy_ y
IFGain:Low Atten: 5 dB Ext Gain: 42.50 dB w k

Mkr1 379.20 MHz LGl
[gghidy Rer 0.93 dBm -44.274 dBm

g

Next Pk Left

Peak Search

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 370 ms (1001 pts)| =

MSG

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

@ [ rF S0 oac [ ] SEMSE:EXT ALIGN AUTO 04:53:02 P Peak S h
Marker 1 1.944900000000 GHz ) Avg Type: Log-Pwr eak Searc
PNO: Fast (, T1rig:FreeRun Avg|Hold:> 1001100 "
IFGain:Low #Atten: 6 dB Ext Gain: 42.50 dB !
Mkr1 1.944 9 GHz NextPeak
1o gBldiv Ref 0.93 dBm -27.332 dBm I
IE—
N .
““ Marker Delta
I
N —
T
N
—
Start 1.0000 GHz Stop 1.9449 GHz 10f2
#Res BW 1.0 MHz VBW 1.0 MHz Sweep 3.67 ms (1001 pts) _
E STATUS

i Agilent Spectrum Analyzer - Swept SA |EHE|@

Lxi E RF | 50Q AC SENSE:INT| ALIGN AUTO | 11:15:01 AM Mar03, 2017 Peak Search

Marker 1 1.975000000000 GHz ) #Avg Type: RM3S

PNO: Fast (5 1rig: Free Run Avg|Hold:>100/100
: —+—

IFGain:Low #Atten: 18 dB Ext Gain: -42.50 dB

Mkr1 1.975 GHz NextPeak
-21.320 dBm - I

Next Pk Right
|
Next Pk Left
|
Marker Delta
|
Mkr—CF
|
Mkr—RefLvl

More

10f2
Start 1.975 GHz Stop 20.000 GHz e

#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 45.07 ms (1001 pts) _
E STATUS

Two carriers (working in top frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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&

Agilent Spectrum Analyzer - Swept SA

soompc |

SEMNSEEXT ALIGH AUTO 04:11:04 Pr
Avg Type: Log-Pwr
Avg|Hold: 351100

Ext Gain: 42.50 dB |

Mkr1 9.423 kHz
10 dBidiv Ref 2.50 dBm -46.175 dBm

x|

Marker 1 9.423000 kHz .
PNO: Wide () 1rig:Free Run
IFGain:Low Atten: 6 dB

Stop 150.00 kHz
Sweep 538 ms (1001 pts)

sTatus ! DC Coupled

Start 9.00 kHz
#Res BW 1.0 kHz

MSG

VBW 1.0 kHz

Agilent Spectrum Analyzer - Swept SA
| RF[soe/oc |
Marker 1 4.996200000 MHz
PNO: Wide 50
IFGain:Low

ALIGMN AUTO 04:10:24 PMFeh 15, 2017

Avg Type: Log-Pwr
Avg|Hold: 80/100 "
Ext Gain: 42.50 dB i

Mkr1 4,996 20 MHz
10 dBidiv Ref 2.50 dBm -40.006 dBm

SENSE:EXT

Trig: Free Run
#Atten: 12 dB

Start 150 kHz
#Res BW 10 kHz

Stop 10.000 MHz
Sweep 376 ms (1001 pts)

sTatus ! DC Coupled

VBW 10 kHz

MSG

Report No.:RP20170313032__ 03

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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&

Agilent Spectrum Analyzer - Swept SA

I =TT

SEMSEIEXT ALIGMAUTO

Avg Type: Log-Pwr
Avg|Hold: 22{100 -
Ext Gain: 42.50 dB i

Mkr1 19.64 MHz
10 dBidiv Ref 2.50 dBm -60.975 dBm

04:09:24 PM

7

Marker 1 19.640000000 MHz i
PNO: Fast () Trig: Free Run
IFGain:l ow #Atten: 8 dB

Stop 30.00 MHz
Sweep 763 ms (1001 pts)

STATUS

Start 10.00 MHz
#Res BW 10 kHz

MSG

VBW 10 kHz

Agilent Spectrum Analyzer - Swept SA

L2 N I S = YR
Marker 1 867.110000000 MHz

PNO: Fast )
IFGain:Low

SEMSE:EXT ALIGN 2UTO 04:08:53 PMFeb 15, 2017
Avg Type: Log-Pwr
Avg|Hold: 33/100

Ext Gain: 42.50 dB T |

Mkr1 867.11 MHz
-49.442 dBm

Trig: Free Run
#Atten: 8 dB

TR
BEEE NN

Start 30.0 MHz
#Res BW 100 kHz

MSG

Stop 1.0000 GHz
Sweep 370 ms (1001 pts)

VBW 100 kHz

Report No.:RP20170313032__ 03

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO 04:02:06 PMFeb 15, 2017

7
Marker 1 1.970000000000 GHz , Avg Type: Log-Pr IPEELS B EEE
PNO: Fast (, T1rig:FreeRun Avg|Hold:> 1001100 "
IFGain:L ow #Atten: 6 dB Ext Gain: -42.50 JdB |
Mkr1 1.970 00 GHz L L
1o gBldiv Ref 2.50 dBm -27.654 dBm I
o —-—
N -
_" Marker Delta
Aotttk
N —
T
N
[
Start 1.0000 GHz Stop 1.9700 GHz 10f2
#Res BW 1.0 MHz VBW 1.0 MHz Sweep 3.73ms (1001 pts)|
E STATUS

B Agilent Spectrum Analyzer - Swept SA ==
! L RE Ts0q  AC | SENSE:INT ALIGN AUTO [ 11:09:07 AM Mar03, 2017 ErrCr e

Marker 1 18.470000000000 GHz ) #Avg Type: RMS :
PNO: Fast (y) Trig: Free Run Avg|Hold: 48100

IFGain:Low #Atten: 18 dB Ext Gain: -42.50 dB h .

Mkr1 18.470 GH NextPeak
[ggeidiv_ Ref 37.00 dBm -23.862 dBm |

[
Next Pk Left
[

Marker Delta

Mkr—RefLvl
Eeesrsnssnmmens e |
ore

10f2
Start 2.000 GHz Stop 20.000 GHz :

#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 45.00 ms (1001 pts) _
E STATUS

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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11 OCCUPIED BANDWIDTH

11.1 Applicable Standard: FCC 82.1049 §24.229 §24.238
11.2 Test Equipment List and Details:

Manufacturer | Description Model Serial Number Calibration | Calibration
Date Due Date
MXA Series
Agilent Spectrum N9020A MY51160170 | 2016-6-22 | 2017-6-21
Analyzer
40dB
YLT SJ-SN-200 2009010555 N.A N.A
Attenuator
Forstar Forstar RF 031-D 1034 N.A N.A
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements, traceable to NIST.

11.3 Test Procedure

The RF out of the transmitter was connected to the input of the spectrum analyzer
through sufficient attenuation. The resolution bandwidth of the spectrum analyzer was set
at 1% of the span or higher and 99%Power bandwidth was recorded.

11.4 Environmental Conditions

Temperature: [ 25°C
Relative 0
Humidity: 53%

ATM , 1009mbar
Pressure:

11.5 Test Result: Pass
11.6 Test Mode: Transmitting UMTS
11.7 Test Data

One carrier
Frequency (MHz) 99% Power Bandwidth Limit (MHz)
(MHz)
1932.4 3.9356 <5
1960 3.9404 <5
1987.6 3.9324 <5

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Agilent W-CDMA - Occupied BW

& | e [Sow oac [ | ALIGMAUTD  |02:43:18 PMFeb 15, 2017

Center Freq 1.932400000 GHz CH Freq: 1.932400000 GHz Frequency
. Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ idAtten: 24 dB Ext Gain: 42.50 dB  Radio Device: BTS

Ref 50.00 dBm

Center Freq
1.932400000 GHz

CF Step
5.000000 MHz
Span 10 MHz|{y e Man

VBW 300 kHz #Sweep 32.6 ms

Occupied Bandwidth Total Power 49.0 dBm

3.9356 MHz

Transmit Freq Error -7.188 kHz OBW Power 99.00 %
x dB Bandwidth 4.322 MHz x dB -26.00 dB

Agilent W-CDMA - Occupied BW

T T ALIGN AUTOD 03:32:22 PMFeh 15, 2017

Center Freq 1.960000000 GHz CH Freq: 1.960000000 GHz Frequency
— 1 Trig:Free Run Avg|Hold:>10M10

[
#IFGain:Low ™ idAtten: 24 dB Ext Gain: 42.50 dB  Radio Device: BTS

Ref 50.00 dBm

Center Freq
1.960000000 GHz

CF Step
5.000000 MHz
Span 10 MHz|{F e Man

VBW 300 kHz #Sweep 32.6 ms

Occupied Bandwidth Total Power 48.9 dBm

3.9404 MHz

Transmit Freq Error -7.827 kHz OBW Power 99.00 %
x dB Bandwidth 4.323 MHz x dB -26.00 dB

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0



&

Agilent W-CDMA - Occupied BW

| RF__]S0a A | ]

[/
Center Freq 1.987600000 GHz

. Trig:Free Run
)
#IFGain:Low #Atten: 24 dB

Page 49 of 62

ALIGNAUTO

Report No.:RP20170313032__ 03

03:42:32 PN Feb 15, 2017

CH Freq: 1.987600000 GHz

Avg|Held:>10/10
Ext Gain: 42.50 dB

Frequency

Radio Device: BTS

Ref 50.00 dBm

Occupied Bandwidth

VBW 300 kHz

Total Power

3.9324 MHz

Transmit Freq Error
X dB Bandwidth

-9.801 kHz
4.316 MHz

OBW Power
x dB

Center Freq
1.987600000 GHz

CF Step
5.000000 MHz
Span 10 MHz|{y e Man

#Sweep 32.6 ms

48.9 dBm

99.00 %
-26.00 dB

MSG EE STATUS

Two carriers

Frequency (MHz) 99% Power Bandwidth Limit (MHz)
(MH2)
1932.4/1937.4 8.8346 <10
1957.4/1962.4 8.845 <10
1982.6/1987.6 8.8363 <10

Shenzhen Zoom Rel Testing Technology Co., Ltd.

V1.0
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Agilent W-CDMA - Occupied BW

& | e [Sow oac [ | ALIGNAUTD  |05:19:31 PMFeb 15, 2017

Center Freq 1.934900000 GHz CH Freq: 1.934900000 GHz Frequency
. Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ idAtten: 24 dB Ext Gain: 42.50 dB  Radio Device: BTS

Ref 50.00 dBm

Center Freq
1.934900000 GHz

CF Step
5.000000 MHz
Span 10 MHz|{y e Man

VBW 300 kHz #Sweep 32.6 ms

Occupied Bandwidth Total Power 48.9 dBm

8.8346 MHz

Transmit Freq Error -3.837 kHz OBW Power 99.00 %
x dB Bandwidth 9.313 MHz x dB -26.00 dB

Agilent W-CDMA - Occupied BW

T T ALIGN AUTOD 04:46:18 PMFeh 15, 2017

Center Freq 1.959900000 GHz CH Freq: 1959900000 GHz Frequency
— 1 Trig:Free Run Avg|Hold:>10M10

[
#IFGain:Low ™ idAtten: 24 dB Ext Gain: 42.50 dB  Radio Device: BTS

Ref 50.00 dBm

Center Freq
1.959900000 GHz

CF Step
5.000000 MHz
Span 10 MHz|{F e Man

VBW 300 kHz #Sweep 32.6 ms

Occupied Bandwidth Total Power 49.1 dBm

8.8450 MHz

Transmit Freq Error -7.081 kHz OBW Power 99.00 %
x dB Bandwidth 9.315 MHz x dB -26.00 dB

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Agilent W-CDMA - Occupied BW
& | e [Sow oac [ | ALIGMAUTD  |04:14:28 PMFeb 15, 2017

Center Freq 1.985100000 GHz CH Freq: 1.985100000 GHz Frequency
. Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ idAtten: 24 dB Ext Gain: 42.50 dB  Radio Device: BTS

Ref 50.00 dBm

Center Freq
1.985100000 GHz

CF Step
5.000000 MHz
Span 10 MHz|{y e Man

VBW 300 kHz #Sweep 32.6 ms

Occupied Bandwidth Total Power 48.9 dBm

8.8363 MHz

Transmit Freq Error -6.730 kHz OBW Power 99.00 %
x dB Bandwidth 9.313 MHz x dB -26.00 dB

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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12 BAND EDGES

12.1 Applicable Standard: FCC §2.1051 §24.238

According to §2.1051 and 824.238, the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (p) by a
factor of at least 43 + 10 log (p) dB. The limit (dBm) should < P —(43+10log(P)) = -
13dBm.

12.2 Test Equipment List and Details

hrati Calibration
Manufacturer | Description Model Serial Number Cal[')b;?etlon Due Date
MXA Series
Agilent Spectrum N9020A MY51160170 | 2016-6-22 | 2017-6-21
Analyzer
YLT AodB SJ-SN-200 | 2009010555 N.A N.A
ttenuator
Forstar Forstar RF 031-D 1034 N.A N.A
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements, traceable to NIST.

12.3 Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer
through sufficient attenuation.
The center of the spectrum analyzer was set to block edge frequency.

12.4 Test Data Environmental Conditions

Temperature: 25 °C
Relative o
Humidity: 53%

ATM Pressure: 1009mbar

12.5 Test Result: Pass
12.6 Test Mode: Transmitting UMTS
12.7 Test Data

One carrier
Frequency channel Max bandedge Limit (dBm)
Emission (dBm)
1932.4 27.76 / 26.45 -13.00
1960 28.11/25.98 -13.00
1987.6 26.92 / 25.63 -13.00

For One carrier (working in bottom frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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&

Agilent Spectrum Analyzer - Swept SA

I =TI

SEMSEEXT ALIGNAUTO

Avg Type: Log-Pwr
Avg|Hold:>100/100
Ext Gain: 42.50 dB

Mkr1 1.929 908 GHz
10 dBidiv Ref 49.91 dBm -27.764 dBm

/I

Marker 1 1.929907535175 GHz
PHO: Wide ¢
IFGain:Low

0 Trig:Free Run
Atten: 18 dB

.

_ -------I---
| --.ﬂ----L-

----------

Center 1.932390 GHz Span 11.23 MHz
#Res BW 100 kHz Sweep 4.33 ms (1001 pts)

MSG STATUS

VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA

L2 IS =T
Marker 1 1.934850860375 GHz

PNO: Wide )
IFGain:Low

SENSE:EXT ALIGHN AUTD

Avg Type: Log-Pwr
Avg|Hold:>100/100
Ext Gain: 42.50 dB

Mkr1 1.934 851 GHz
10 dBidiv Ref 49.91 dBm -26.453 dBm

03:03:06 PMFeh 15, 2017

Trig: Free Run
Atten: 18 dB

Center 1.932390 GHz
#Res BW 100 kHz

Span 11.23 MHz
Sweep 4.33 ms (1001 pts)

STATUS

VBW 100 kHz

MSG

Report No.:RP20170313032__ 03

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

For One carrier (working in middle frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

R [s0e ac [ ]

SEMSEIEXT ALIGMAUTO

Avg Type: Log-Pwr
Avg|Hold:>100/100
Ext Gain: 42.50 dB

Mkr1 1.957 555 GHz
10 dBidiv Ref 51.49 dBm -28.106 dBm

/I

Marker 1 1.957555110299 GHz
PNO: Wide
IFGain:Low

0 Trig:Free Run
Atten: 20 dB

TN

.
I N N O N N NS O
--.ﬂ----_

Center 1.960035 GHz Span 11.07 MHz
Res BW 100 kHz Sweep 4.27 ms (1001 pts)

MSG STATUS

VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA

2 N S = T
Marker 1 1.962437663849 GHz

PNO: Wide 50
IFGain:Low

SENSE:EXT ALIGMN AUTO

Avg Type: Log-Pwr
Avg|Hold:>100/100
Ext Gain: 42.50 dB

Mkr1 1.962 438 GHz
10 dBidiv Ref 51.49 dBm -25.976 dBm

I
Y O O
Dt
3 I
e A
) e
T
I R W
S O s
O N

Span 11.07 MHz
Sweep 4.27 ms (1001 pts)

STATUS

03:30:01 PMFeh 15, 2017

Trig: Free Run
Atten: 20 dB

Center 1.960035 GHz

Res BW 100 kHz VBW 100 kHz

MSG

Report No.:RP20170313032__ 03

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

For One carrier (working in top frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Agilent Spectrum Analyzer - Swept SA

S0 oac [ SEMSE:EXT ALIGN AUTO

T
Marker 1 1.985146707480 GHz Avg Type: Log-Pur Peak Search
PNO: Wide (, ) 1rig:Free Run Avg|Hold:> 100100

IFGain:Low Atten: 20 dB Ext Gain: 42.50 dB

Mkr1 1.985 147 GHz NextPeak
10dBidiv  Ref 50.78 dBm 26017 4B

Log
408 ----------

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

---------- e
Center 1.987612 GHz Span 11.06 MHz 10f2
Res BW 100 kHz VBW 100 kHz Sweep 4.27 ms (1001 pts)[T

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

sow  ac [ SEMSE:EXT ALIGN 2UTO 03:43:41 PMFeb 15, 2017

o
Marker 1 1.990066462830 GHz , Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold:> 100100

IFGain:Low Atten: 20 dB Ext Gain: 42.50 dB

Mkr1 1.990 066 GHz NextPeak
108y Ref 50.78 dBm 55,633 B

Log
0.8 ----------

Peak Search

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

---------- e
Center 1.987612 GHz Span 11.06 MHz 10f2
Res BW 100 kHz VBW 100 kHz Sweep 4.27 ms (1001 pts)[T

MSG

STATUS

Two carriers

Frequency channel Max bandedge Limit (dBm)

Shenzhen Zoom Rel Testing Technology Co., Ltd.
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Emission (dBm)

1932.4/1937.4 31.57/29.11 -13.00
1957.4/1962.4 29.73/28.34 -13.00
1982.6/1987.6 30.28 / 25.63 -13.00

For Two carriers (working in bottom frequency)

Shenzhen Zoom Rel Testing Technology Co., Ltd. V1.0
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Agilent Spectrum Analyzer - Swept SA

| RF__[S0a A | ]

SEMSEEXT ALIGNAUTO

Avg Type: Log-Pwr
Avg|Hold:>100/100
Ext Gain: 42.50 dB

Mkr1 1.929 661 GHz
10 dBidiv Ref 52.01 dBm -31.574 dBm

Y A I O O
A N N I O A

7

Marker 1 1.929661446170 GHz i
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Center 1.93489 GHz Span 25.62 MHz
#Res BW 100 kHz Sweep 9.80 ms (1001 pts)

MSG STATUS

VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA
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For Two carriers (working in middle frequency)
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Agilent Spectrum Analyzer - Swept SA
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Agilent Spectrum Analyzer - Swept SA
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13 EREQUENCY STABILITY

13.1 Applicable Standard: FCC § 2.1055 § 24.235

Requirements: FCC § 2.1055 (a)(d) .The frequency stability shall be sufficient to ensure
that the fundamental emissions stay within the authorized bands of operation.

13.2 Test Equipment List and Details

i ; Calibration
Manufacturer | Description Model Serial Number Cal[l)b;?etlon Due Date
MXA Series
Agilent Spectrum N9020A MY51160170 | 2016-6-22 | 2017-6-21
Analyzer
YLT 40dB SJ-SN-200 | 2009010555 NA N.A
Attenuator
Forstar Forstar RF 031-D 1034 NA NA
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

13.3 Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an
external DC power supply and the RF output was connected to a Spectrum Analyzer via
feed-through attenuators. The EUT was placed inside the temperature chamber. The DC
leads and RF output cable exited the chamber through an opening made for the purpose.
After the temperature stabilized for approximately 150 minutes, the frequency output was
recorded from the counter.

Frequency Stability vs. Voltage: An external variable DC power supply Source. The
voltage was set to 115% of the nominal value and was then decreased until the
transmitter light no longer illuminated; i.e., the end point. The output frequency was
recorded for each voltage.

13.4 Environmental Conditions

Normal condition: 25°C
Relative 0
Humidity: 54%

ATM Pressure: 1011 mbar

13.5 Test Result: Pass

13.6 Test Mode: Transmitting UMTS

13.7 Test Data

13.7.1 Frequency Stability Versus Temperature

Frequency Stability vs. Temperature
Power Frequency _ .
Temp%rature Supplied Measure Error (ler:) IE'ITZ')t Result
VDC Hz PP
B(1932.4MHz)
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-40 -48 4.5 0.05 96.62 | PASS
-30 -48 -3.9 0.05 96.62 | PASS
-20 -48 4.2 0.05 96.62 | PASS
-10 -48 3.8 0.05 96.62 | PASS
0 -48 2.7 0.05 96.62 | PASS
10 -48 -3.3 0.05 96.62 | PASS
20 -48 4.1 0.05 96.62 | PASS
30 -48 5.7 0.05 96.62 | PASS
40 -48 4.3 0.05 96.62 | PASS
50 -48 4.2 0.05 96.62 | PASS
55 -48 5.5 0.05 96.62 | PASS
M(1960MHz)
-40 -48 4.5 0.05 98 PASS
-30 -48 -3.8 0.05 08 PASS
-20 -48 35 0.05 98 PASS
-10 -48 4.2 0.05 08 PASS
0 -48 5.4 0.05 98 PASS
10 -48 3.9 0.05 08 PASS
20 -48 5.4 0.05 98 PASS
30 -48 -3.6 0.05 98 PASS
40 -48 4.2 0.05 98 PASS
50 -48 4.3 0.05 08 PASS
55 -48 5.8 0.05 98 PASS
T (1987.6MHz)

-40 -48 4.4 0.05 99.38 | PASS
-30 -48 -3.8 0.05 99.38 | PASS
-20 -48 4.3 0.05 99.38 | PASS
-10 -48 -4.6 0.05 99.38 | PASS

0 -48 4.8 0.05 99.38 | PASS
10 -48 3.5 0.05 99.38 | PASS
20 -48 4.2 0.05 99.38 | PASS
30 -48 -3.5 0.05 99.38 | PASS
40 -48 3.2 0.05 99.38 | PASS
50 -48 4.8 0.05 99.38 | PASS
55 -48 5.2 0.05 99.38 | PASS

13.7.2 Frequency Stability Versus Voltage

Frequency Stability vs. Voltage
Frequency . _
Voltage Vdc | Temperature | Measure Error Limit Limit Result
o (ppm) | (H2)
B(1932.4M)
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-37 20 4.9 0.05 96.62 | PASS
42 20 3.8 0.05 96.62 | PASS
-48 20 4.2 0.05 96.62 | PASS
54 20 4.6 0.05 96.62 | PASS
-60 20 4.9 0.05 96.62 | PASS
M(1960M)
-37 20 5.0 0.05 98 PASS
42 20 4.5 0.05 98 PASS
-48 20 3.8 0.05 98 PASS
.54 20 4.4 0.05 98 PASS
-60 20 4.6 0.05 98 PASS
T(1987.6M)
-37 20 -3.8 0.05 99.38 | PASS
-42 20 4.9 0.05 99.38 | PASS
48 20 4.8 0.05 99.38 | PASS
.54 20 4.2 0.05 99.38 | PASS
-60 20 4.9 0.05 99.38 | PASS

---End of Report---
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